METAL CUTTING BAND SAW
MACHINE

MODEL 128
INSTRUCTION MANUAL

128-080602-R0



Table Of Contents Page No

| OVErall ASPECE .ocuvormseessssssssssremsessssmersssssssssasssssanssssssstsetasismssssssssmssemiisss et sss
2 Safety rules for all t001S .oouricissns
3 SPECHICALION orvvesrssnnimssssssssssssmmssssssssssssemmsse sz

o0 . th &

4 Features

5 Delivery & Installation 8

6 Minimum Room Space For Machine OPEFAtiON cvrmcsersssssssmmmmsssssnsssssassssssasimsesasss 11

7 Operation 11

8 Machine elements AAJUSTITICN Luvvnrrsrensesssssssasssssusssnassssusssenssssssussssmas e susssanmysssmas sansessss 14

9 Maintaining e ieisssssssssssesssssseESSSSSSSSIESMSEIEISSSSLEESbIRSRISSINITINSNALIRS LRSS IS SRS SR TS 16
10 Luhrlcatmg 16
11 Trouble SHOOINE 1eeisnescsssssmssssressasesssassssssassmmsassasssassansssasstsssssssanss s sisim it tessss 17
12 Circuit Diagram et i s e RRS R S S PSR SO ANE  Ep seRasaTOSOSR SRS RS S 19
13 Parts Drawing 21
14 Parts List s deasebsaost s o pra s SRS SRS SRR SRR PSR SRS e s SR SO RS ST SRR R RS20 26




1.0verall Aspect

BLADE TENSION
WHEEL

BODY FRAME

BELT COVER
POWER ON/OFF
MOTOR
. BASE
FRAMEWORK

DISTANCE SET ROD

'



3.SPECIFICATIONS:

1. Capacity 190 --O=05" (0 128mm)
~0=4-12"*%*6" (115mm * 150mm)
145 -0 =(3" (@ 76mm)
~O0=3"%4-1/2" (76mm * 115mm)

2. Speeds . 60HZ = 80-120-200 FPM ( 24-37-61 M.P.M)
. 50HZ = 65-95-165 FPM  (20-29-50 M.P.M)
3. Motor - 1/3HP (1/2 HP) , 60HZ=1725RPM

S0HZ=1420RPM
4. Blades Size( W*T*L) :12"*0.025"*64 1/2"
(12.7mm * 0.64mm * 1635mm)

5. Blade Wheels - 7 3/87(187mm) High strength flanged cast iron.
6. Floor Model Dimensions : Length -(1029mm)

- Width -<(457mm)}

: Height- (965mm) Cut/Off

: Height {1378mm) Vertical
7. Bench Model Dimensions : Length -(1029mm)

: width -(457mm)

: Height -(591mm) Cut/Off

: Height -(851mm) Vertical

8. N. WJ/G.W. 160 /61 Kgs
9. Packing (L * W * H) 387 x 137 x 16"(965mmx330mmx406mm)
10. 20" Container Q’ty : 249 sets(CE 190 sets)

4.FEATURES

1. Special designed honizontal band saw.

2. Offers three speeds for cutting metal.

3. Shuts off automatically when matenal is cut.
4. With scale for the mitering vise.

5. No noise while operating.

6. Casters (optional) quick and easy moving,

5.DELIVERY & INSTALLATION
5-1.Unpacking
1. Transportation to desired location before unpacking, please use lifting jack.(Fig. B)



6.MINIMUM ROOM SPACE FOR MACHINE OPERATION

pi

78"

tn
]

7. OPERATION
A Hexagon Head Screw should be adjusted in accurate height when
machine in cutting and after finished off cutting then magnetic Switch

can be lost,

7-1. Operation Steps

(1) Raise the saw head to vertical position.

(2) Adjust the motor automatic stop key so the motor might stop just
while the work-piece is cut off.

(3) Adjust the stock stop to the desired length position.

(4) Open vise to accept the work-piece to be cut. If the piece is long, support the end.

(5) Rotate the hand wheel to ughten the work-piece.

(6) Turn on the switch, and change the blade speed to best suit the work-piece being cut.

(7) Let the saw head down slowly to touch the work-piece lest the blade should be broken by
EXCEssIVe pressure.

(8) Rotate the adjusting rod to obtain the proper pressure.

7-1. Helpful Cutting Hints

(1) The harder the materials, the slower the cutting speed should be.




(2) Use of cutting oil is recommended when the blade speed is higher.
() To increase the feed, turn the feed screw adjustment (at left of base) counter clockwise: to
decrease turn clockwise. Do not adjust more than one turn at a time.
7-3. Blade Speeds
When using your band saw always change the blade speed to best suit the material being cut.

The material cutting chart gives suggested setting for several materials.

MATERIAL CUTTING CHART

Speed _Belt Groove Used
S50Hz 60Hz Motor Pulley Saw Pulley

Material

Tool, Stainless
or Alloy Steel, 20 MPM 24 MPM Small Large
Bearing Bronzes
Mild Steel.
Hard Brass or 29 MPM 37 MPM Medium Medium
Bronze
Soft Brass,
Aluminum, other 30 MPM 61 MPM Large Small
_light materials

7-4. Blade selection
(1) A 14-tooth per inch, general-use blade is furnished with this metal cutting band saw.
Additional blades in 6, 10. 14 and 18 tooth sizes are available.
(2) The choice of blade pitch is govemned by the thickness of the work to be cut.
(3) The thinner work-piece. The more teeth advised.
(4) If the teeth of the blade are too far apart can result in severe damage to the work-piece and to
the blade.
7-5. Changing blades
Raise saw head to vertical position. Loosen blade tension adjustable knob sufficiently to allow the
saw blade to slip off the wheels.

Install the new blade as follows:

(1) Place the blade in between each of guide bearing.

(2) Slip the blade around the motor pulley (bottom) with the left hand and hold in position.

(3) Hold the blade taut against the motor pulley by pulling the blade upward with the right hand
which be placed at the top of the blade.

(4) Remove left hand from bottom pulley and place it at the top side of the blade to continue the
application on the upward pull on the blade.



(5) Remove right hand from blade and adjust the position of the top pulley to permit left hand to
slip the blade around the pulley using the thumb, index and little finger as guides.

(6) Adjust the blade tension knob clockwise until it is just right enough, so no blade slippage
occurs. Do not tighten excessively.

{7) Place 2-3 drops of-oil on the blade.

(#) Replace the blade guard.

7-6. Starting Saw

(1) Never operate saw without blade guards 1n place.

2) Be sure the blade is not in contact with the work when the motor is started.

(3) Start the motor. allow the saw to come to full speed.

(4) Do not drop or force the head provide the cutting force by letting the head down slowly into
the work.

{5) Proper feed 1s important, excessive pressure can break the blade or stall the saw. Insufficient
pressure dulls the blade rapidly.

(6) Never use a new blade to complete previously started cut.

(7) Do not start cutting on the sharp comers.

Switch button function description 1__B)
A s S0P button
B =l Start button
-
ON-OFF Switch Toggle Switch

7-7.TELLTALE CHIPS
Chips are the best indicator of correct feed force. Monitor chip information and adjust feed

accordingly.

Thin or powdered chips — increase feed rate or reduce band
~ speed.

Burned heavy chips — reduce feed rate and/or band speed.

Curly silvery and warm chips — optimum feed rate and band

speed.

13




8. MACHINE ELEMENTS ADJUSTMENT

8-1. Vertical Adjustment of the Blade Wheels

(1) Remove the blade guards,

(2) Turn the blade tension adjustable knob counterclockwise so that the blade might loosen a
little.

(3) Adjust the hex-hole screw in the hole of slide block until the front blade wheel rises
backward a little so that the blade will be kept in position.

(4) Tighten the blade tension adjustable knob until the blade obtains the proper tension.

(5) Check the tracking by turning on the machine, If the blade slides forward, go back to step 4
until the rear blade touches the flange of blade wheel.

(6) Turn off power to the machine.

(7) Replace the blade guards.

8-2. Blade Guide Bearing Adjustment
Attention: This 1s the most important adjustment on your saw. It is impossible to get
satisfactory work from your saw if the blade guides are not properly adjusted.
Note: There should be from .000 (just touching) .001 clearance between the blade and guide
bearing. To obtain this clearance adjust as follows:
(1) Each of two guide bearing is mounted to an eccentric bushing and can be adjusted.
(2) Loosen the nut while holding the bolt with an alien wrench.
(3) Position the eccentric by turning the bolt to the desired position of clearance. (The blade
will be just completely vertical while it is cutting.)
(4) Tighten the nut, and the adjustable shaft of the guide bearing 1s fixed.

" (5) Adjust the second blade guide bearing in the same manner.

8-3. Blade Tension Adjustment:
(1) Make sure the motor 1s shut off.
(2) Press the blade lightly with the left hand. make the rear blade against the flange of blade
wheel and feel the blade tension that the blade does not come off from the wheel.
(3) Adjust the blade tension adjustable knob with the right hand until the blade obtains the

proper tension.

14




STEP 1 Tumn simultaneously with adjusting set screw to
make the blade track against the shoulder of the pulley

To relieve blade tension To increase blade

Adjust the blade adjustable

seat according to the material
size

The arrow indicates the

blade moving direction, \4

STEP 6 Adjust guide assembly
to where the blade just touches

STEP 2 Loosen this hex head screw
" before turning the adjusting set screw

- TSTEP 4 Tighten this hex head screw
F after set-screw is adjust.

&

STEP 3 Turn simultaneously with
blade tension knob to make blade track

the back-up bearing

Sigis against shoulder of pulley.

Fig.1

This screw adjusts
mitering vise plate to
the required angle,

Place the right angle gauge on the bed to When blade is vertical the bed, adjust the

adjust the blade vertical angle .If blade is mitering vise plate to right angle on the basis of
not vertical to right angle gauge adjust the  right angle gauge against the blade. (As above,
blade adjustable seat according to Fig. | the clamping face of mitering vise must be on a

line with the scale.)
Note: Please, refer to the instruction manual when you meet troubles while operating.




" —

Method of adjusting blade:
A. Loosen the screw # 64-10.
B. Adjust the blade adjustable seat # 64-1 to make the blade vertical to bed.
C. Place the square on the bed to check if the blade is vertical. if not, repeat the process A to C.
D. Tighten the screw # 64-10.

9. MAINTAINING

That's easier to keep machine in good condition or best performance by means of maintaining it at
any time than remedy it after it is out of order.
(1) Daily Maintenance (by operator)

(a) Fill the lubricant before starting machine evervday.

(b) If the temperature of spindle caused over-heating or strange noise, stop machine
immediately to cheek it for keeping accurate performance.

(¢) Keep work area clean: release vise, cutter, work-piece from table; switch off” power
source; take chip or dust away from machine and follow instructions lubrication or coating
rust proof oil before leaving.

(2) Weekly Maintenance

(a) Clean and coat the leading screw with oil.

(b) Check to see if sliding surface and turning parts lack of lubricant. If the lubricant is
insufficient, fill it.

(3) Monthly Maintenance

(a) Check if the fixed portion had been loose.

(b) Lubricate bearing, worm, and worm shaft to avoid the wearing.
(4) Yearly Maintenance

(a) Adjust table to horizontal position for maintenance of accuracy.

(b) Check electric cord, plug, switches, at least once a year to avoid loosening or wearing,

10. LUBRICATING

(1) Be sure to clean. The band saw after operation. And coat this machine with rust-less oil.

16



(2) Using SAE-30 oil to lubricate the components.
(3) Lubricate the vise lead screw as heeded.
{4) The drive gears are in oil bath, they will not require a lubricant change more often than once

a vear, unless a leak or over-heat occur.

1. TROUBLE SHOOTING
'Symptnm | Possible Cause(s) Corrective Action
Excessive Blade 1. Matenals loosen in vise. 1. Clamp work securely
Breakage 2. Incorrect speed or feed 2. Adjust speed or feed
3. Blade teeth spacing too large 3. Replace with a small teeth

spacing blade

4. Material too coarse 4. Use a blade of slow speed
and small teeth spacing

5. Incorrect blade tension 3. Adjust to where blade just
does not slip on wheel
6.Teeth in contact with material 6. Place blade in contact  with

before saw is started work after motor is  starred
7. Adjust wheel alignment

7. Blade rubs on wheel flange 8. Adjust guide bearings
8. Miss-aligned guide bearings 9. Use thinner blade
9. Blade too thick 10. Weld again, note the weld
10 Cracking at weld skill.

Premature Blade 1. Teeth too coarse 1. Use finer teeth

Dulling 2. Too much speed 2. Decrease speed
3. Inadequate feed pressure 3. Decrease spring tension on
side of saw

4.Hard spots or scale on material |4, Reduce speed, increase feed
pressure

5. Work hardening of material. 5. Increase feed pressure by
reducing spring tension
6.Blade twist 6. Replace with a new blade,
and adjust blade tension

7. Insufficient blade 7. Tighten blade tension
adjustable knob

|_ 8. Blade slide 8! Tighten blade tension




| Unusual ‘Wea_r on
| Side/Back of Blade

3.

|.Blade guides wom.
2.

Blade guide bearings not adjust
properly
Blade guide bearing bracket is

loose

|.Replace.

2.Adjust as per operators manual
3.Tighten.

Teeth Ripping from
Blade.

L
2.

Tooth too coarse for work
Too heavy pressure; too slow

speed.

. Vibrating work-piece.

. Gullets loading

. Use finer tooth blade.

. Decrease pressure, increase

speed

. Clamp work piece securely

4. Use coarser tooth blade or

brush to remove chips.

Motor running too hot

1 o bh B L 2 —

. Blade tension too high.

. Drive belt tension too high.
. Blade 1s too coarse for work
. Blade is too fine for work

. Gears aligned improperly

. Gears need lubrication
. Cut is binding blade

L o b B

=]

. Reduce tension on blade.

. Reduce tension on drive belt.

. Use finer blade.

. Use coarse blade.

. Adjust gears so that worm is in

center of gear.

. Check o1l path.
. Decrease reed anti speed

Bad Cuts (Crooked)

3

[ =S

o

. Feed pressure too great.

. Guide bearings not adjusted

properly

. Inadequate blade tension.

. Dull blade.

. Speed incorrect.

. Blade guides spaced out too
much

7.
8.

wheel flanges

Blade guide assembly loose
Blade truck too far away from

. Reduce pressure by increasing

spring tension on side of saw

. Adjust guide bearing, the

clearance can not greater than
0.001.

. Increase blade tension by

adjust blade tension

. Replace blade

. Adjust speed

. Adjust guides space.

. Tighten

. Re-track blade according to

operating instructions.

Bad Cuts (Rough)

1
2
3

. Too much speed or feed
. Blade is too coarse

. Blade tension loose

. Decrease speed or feed.
. Replace with finer blade.
. Adjust blade tension.

Blade is twisting

1
2

. Cut is binding blade.
. Too much blade tension.

. Decrease reed pressure.
. Decrease blade tension.

18




12.CIRCUIT DIAGRAM

I +
38 |
T g <
Lds ;
L = -
L
| - 1 |
]
e
1
.
A
| ,‘-I':-...
-.-
12 o B L
..-. ! T & -
L 3
e
-
-
- -
TS mm
\, SA
-

0.7 5mm?

7




e LY - T 1
380V /
lsgov) 2 |
LHZ L3 —— _,u": ]
PE =
/
L] I|I -’-___"'
ff -~
|
' B?Smmiw i ‘
E.E
-:]h.[——+ .\__)ﬁ :F ]L’IFF
|
!
-
|
/’jl
e © U] WS wL
b)) S
2=
0. 75mni
nr
PE /-
e L /‘
S0HZ N =
BOMZ /
Fi
0 T5mim 5 ™
DNE—\Y—L\— ﬂDFF
’-
(03] W1
0.75mmt
Ty

20




A [ 8 t T o [ E [+ 6 | I T & T kK T L [ W I W J]o |°F
1 1
i i
3 3
& 4
5 5
& [
1 7 7
B 8
£0-1
- < | ]
¥ A g
1 0
' / 1
78 i ; 2242} 15712
1 1
3 13
i n
L] 5
% h
W 48112} i
— L-Alal -
® 8
L] ]
L) 20
| —{ e
u n
n Fh
2 128-080602-R0 |22
A |8 T« Jo Je ¢ [6 JH T+ T3 Tw® TtC Tw e ToJ®




128-080602-R0

a | B [ ¢

0

E




B5-131

132

3L

128-080602-R0

o | & { ¢ [ 6 o T 173 T Tt TwWTNTo

[ r




A 18 JcJo [e [ fF T @& [ H T |17 | [ o | »
1 1
2 2
3 3
' &
g 5
| | ||
5 §
7 7
8 8
5 9
L] w
|
1 n
| 12 £351 ! 12
13 | 31 13
|
| = 63-1621 —
| 8 1k
| 1 -]
— £3.14 il
® §3-13 1
- 53-12 =
17 m
| §3-1002)
13 ]
1% 19
L]
b ==
m 20|
7 31
22 2
- _ |
= 178-0B0602-R0 |2
s | B ¢ Toe T T T & [ % [ 1 [ & I N [0 [&r
24




’ o ] 128-080602-R0
a 18 Tt Jo [€TF T 6 TH [0 171 [ ®&lc w8 [o =




PARTS LIST

MODEL NO, 128-

CODENO __ PARTNO DESCRIPTION SPECIFICATION __ QTY  NOTE
1 022 Hex. Head Screw 5/16X3/4 4
2 NOO3 Hexagon Nut 14" 1
3 W04 Washer 1i4"x19%t1.5 1

452 3004FS Stand Complete Assembly 1
4-1 3004F-1 Cross Brace 2
32 3004F-2 Stand Leg 4
4-3 3004F-3 Leg 2
4-4 J004F-4 Leg 2
4-5 3206 Screw 5/16"x3/4"L 16
4-6 Wola Washer 5/16"x23x12 16
4.7 NOO7 Hex. Nut 5/16" 16
4-8 S017 Hex. Head Screw 5/16"x1"L fi
4-9 Wile Washer 5/16"x23xt2 12
4-10 NOO7 Hex. Nut 5/16" f
4-11 32421E-3 Coaster of Stand J/m" 4
6 NOOT Hex. Nut 516" 4
158 30158 Adjust Tension Rod 1
16 E158412 Motor Cable l
17 3017 Pivoting Rod 1
I8 W205 Spring Washer 5/16" 2
19 019 Distance Set Bracket 1
20 SO18 Hex. Head Screw 5/16"x5/16"L 1
21 3021 Stock Stop Rod $1/2"x216L |
22 3022-1 Wire Relief Retainer 2
27 S017 Hex. Head Screw 5/16"%x1"L 2
28 10288 Hand wheel 1
30 HEO13 E Retaining Ring El( |
1 s017 Hex. Head Screw 5/16"x1"L 1
328 30328 Lead Screw |
32-1 3032 Lead Screw l
32.2 3033 Vise Nut 1
34 3034 Movable Vise Plate 1
35 W11 Washer J/B"x27xt3 4
36 Si13 Hex. Head Screw J/8"x1-1/4"L |
37 3037A Swivel Base 1
38 ST08 Cross Round Head Screw 3/16"x3/8"L 2
39 30398 Scale |
40 ST0R Cross Round Head Screw 316" X3/8L |
41 HI107 Wire Ring 3/8" 1
43 3043 Wire protector 1
44 195314 Power cable |
45 nds Spring Handle Bracket 1
45-1 3045-1 Spring Handle Bracket 1
46 3046 Spring Adjusting Screw !
47 3047 Spring 1
49 3049 Movahle Vise Plate |
50 S022 Hex. Head Screw 5/16"x3/4"L 4
51 WO18 Washer 5/16"x23xt3 3
26

_



PARTS LIST

MODEL NO. 128

CODENO __PART NO DESCRIPTION SPECIFICATION QTY NOTE
52 5019 Hex. Head Screw 516"x1-1/2"L |
53 S001 Hex. Head Screw 7/16"x2"L 1 FORCE ONLY
54 3054B Pivot 1
558 3055A8 Vertical Saw Table ( Optional) 1 FOR NON CE ONLY
55-1 5301 Flat Cross Head Screw 1/4"x3/8"L 1 FOR NON CE ONLY
352 30534 Vertical Saw Table | Optional) | FORNON CE ONLY
553 3056-2 Table Supporting Plate | FORNON CE ONLY
55-4 NOO3 Hexagon nut 14" I FOR NON CE ONLY
58 3058 Plum handle Screw I
39 30598 Blade Back Safety Cover 1
39-1 W04 Washer 1/4"=19x¢1.5 2
59-2 5704 Cross Round Head Screw 1/4"=3/8"L 2
fl S610 Hex. Socket Headless Screw 5/16"x5/16"L |
SRR J0645A1 Blade Adjustable Assembly (Rear) I
63-1 3064 Blade Adjustable (Rear) |
63-2 062 Beanng Shaft 1
63-3 3062-1 Guide Pivot (Right) |
63-4 C100 C-Retamner Ring 2
63-5 CAGNODZZ Bearing BO00ZZ 3
f3-0 3063 Beaning Pin $#10x36L 1
63-7 N6 Hex. Nut J/R"UNF 2
638 W204 Spring Washer F3/8" 2
63-9 3069 Deflector Plate |
63-10 5302 Flat Cross Head Screw 1/4"x3/8"L 2
63-11 32405 Adjustable Bracket (Right) |
63-12 S023 Hex. Head Screw 5/16"x1-1/4"L |
63-13 W2035 Spring Washer #5/16" I
63-14 Wile Washer 5/16"x23x12 1
6451 3064581 Adjustable Bracket Assembly (Right) 1
64-1 3064-1 Blade Adjustable (Front) 1
64-2 3062 Beaning Shaft |
f4-3 3062-1 Guide Pivot (Left) |
-4 HCS0] C-Retainer Ring 2
(4-5 CAGDDDZZ Beanng 600027 3
64-6 3063 Beaning Pin #10x36L 1
64-7 NOD6 Hex. Nut 3/8"UNF 2
O4-8 W204 Spring Washer #3/8" 2
-9 32406 Adjusiable Bracket (Left) I
64-10 5023 Hex. Head Screw 5/16"x1-1/4"L l
64-11 W205 Spring Washer 55/16" 1
64-12 W16 Washer 5/16"x23x12 1
66 3066-3 Blade Adjustable Knob 3/B"-16UNCx31L 1
67 W203 Spring Washer 5/16" 2
6y SDl13 Hex. Head Screw 3/8"x1-1/4"L 1
71 3071 Blade Wheel (Front) ]
T1-1 5610 Hex. Socker Headless Screw  5/16"x5/16"L 1
72 3072-2 Beaning Cover 2
73 HK 109 Key Sx5x25L 1




SPECIFICATION

B

NOTE

Key
Hex. Head Screw

Sx5x30L
1/4"x5/8"L

1
4
882 Switch Cut Off Tip{ For CE Only) 1 FORCEONLY
61 3076-2 Switch Cut Off Tip(For CE Only) 1 FOR CE ONLY
762 NOOT Hex. Nut 5/16" 1 FORCEONLY
763 S017 Hex. Head Screw 5/16"x1"L 1 FOR CE ONLY
T6-4 5203 Hex. Head Screw 1/4"x3/8"L 1 FORCEONLY
T6-3 - Woo4 Washer 14" =<16t=1.5 1 FORCEONLY
7683 30765 Switch Cut Off Tip{For CE Only) |
T6-1 76 Switch Cut Otf Tip 1
76-2 Won4 Washer 1/4"x16xt1.5 1
76-3 S202 Hex. Head Screw 1/4"x5/8"L 1
7782 30775-1 Blade Wheel Assembly (Rear) 1
77-1 077-1 Blade Wheel (Rear) 1
77-25 31068 Blade Wheel Shaft Assembly 1
3106 Sliding Plate Draw Block 1
HPO13 Pin Wy 200 I
77-5 31191 Blade Whee!l Bushing |
77-6 CAB202ZZ Ball Bearing (6202Z27) 620222 2
77-7 3126 Bushing |
79 3079k Blade tension adjustable knob  3/8"-16UNCx105L 1
R 3080 Spring I
2l J081D Body Frame |
83 s002 Hex. Head Screw 1/2"x1-1/2"L 2
84 3084-1 Motor Mount Plate l
85 Motor |
R5-1 ET2906 Wire Guard Y2 3
&6 I0R6A Motor Pulley 1
86-1 S6d44 Hex. Socker Headless Screw  5/16"x1/4"L 1
RO 3089 0] Seal TC15x35x7 1
908 30918 Transmission Gear Assembly 1
91 3050 Transmission Wheel Shaft 1
90-2 3091 Transmission Gear l
90-3 PO03 Pin F4x22L 1
90-4 HK 109 Key 5x5x25L 1
o()-5 CARIN2ZZ Ball Bearing (820277} 6202722 2
a(1-6 3088 Bushing 1
90-7 3089 il Seal TC15x35x7 1
g1 NOO7 Hex. Nut 5/16" i
o2 ing2 Gear Box Gasket |
93 3093 Gear Box Cover |
9451 30945-1 Worm Gear Shaft Assembly 1
94-1 3094-1 Worm Gear Shaft 1
04-2 CAG202ZZ Ball Bearing (6202Z7) 620222 Z
94-3 3096-1 Bearing Bushing I
98 3098 Plum Screw 5/1e"-18UNCx45L 1
28

_



PARTS LIST

MODEL NO. 128

CODENO __ PARTNO DESCRIPTION SPECIFICATION OTY NOTE
98 S019 Hex. Head Screw 5/16"x1-1/2"L |  FORCE ONLY
95 Wile Washer 5/16"x23xt2 5
100 5304 Flat head cross screw 532"x3/8"L 3]

(0] J101-2A Worm Gear Pulley 1
101-1 5611 Hex. Socket Headless Screw 5/16"x3/8"L 1
1038 31038 Blade Tension Shiding Plate Assembly 1
103-1 3108 Shaft Block l
103-2 3103 Blade Tension Shding Plate I
[03-3 S603 Hex. Socker Headless screw 516"x3/4"L ]
[03-4 WOIR Washer 516" "x23xt3 ]
103-5 5023 Hex. Head Screw 5/16"x1-1/4"L |
104 S017 Hex. Head Screw 516"x1"L i
109 3109 Blade Tension Shiding Guides 2
111 110110 Motor Pulley Cover Assembly |
112 3112B Beh 1
113 Blade 0.65x12.7x1638Lx14T |
116 w04 Washer 14" x19x11.5 2
18 5006 Hex. Head Screw 1/4"x1/2"L 2
120 3120 Bushing #19x 8 7x7 2
122 NOIG Hexagon nut 7/16" | FOR CE ONLY
123 S052 Hex. Head Screw 114"x1"L [
132 313z Safetv Guard (Right) 1
133 3132-1 Safety Guard (Left) 1 FOR CE ONLY
134 5711 Cross Round Head Screw 532"x1/4"L 2 FOR CE ONLY
155 N4 Hex. Nut 318" | FORCE ONLY
156 ST08 Cross Round Head Screw 316" X3/8"L I
157 W302 Star Washer 3f1a" 2
158 W04 Washer 14" 16xtl S5mm |
159 3058 Plum handle Screw 316"x1/2"L 1
187 WO18 Washer 5/16"x23xt3Imm l
|88 NOOT Hex. Nut 5/16" 1
|89 Wik Washer 5/16"x23xt3 1
197 S009 Hex_ Head Screw 1/4"x3/4"L |  FORCE ONLY
198 HCS04 C-Retamer ring 515 1
199 NOG3 Hexagon nut 114" 1 FOR CEONLY
2038 ETI4018 Toggle Switch 2P !
203-1 ETI140] Toggle Switch 2P |
203-2 Ji3B Switch Cover 1
203-3 Switch Indicator l
203-4 3131A-2 Hex. Head Screw 2
203-6 8732 Cross Round Head Screw 316"x3/4"L 2
203-7 3041-1 Electric Cord Clip 1
207 32312 Position pin 1
208 32310 Plum handle 1
209 3172 Fixed Plste 1
210 5402 Hex. Socket Head Screw 174" 1/2"L 1
211 S204 Hex. Head Serew 1/4"x3/4"L l

29




PARTS LIST

MODEL NO. 128
CODE NO ?.#:;RT Nf:."_ MRJPT 10N SPECIFICATION QT‘:' NGE

211-1 Wials Washer 516" 2x12 1

212 S017 Hex. Head Screw 516" "L 2

214 5202 Hex. Head Screw 1/4"%x5/8"L 4

215 HBS8I12 " Net 1/4" |
23482 3193DS Switch Base I FORCEONLY
224-1 5202 Cross Socker Hex. Head Screw 1/4"x3/8"L 2 FOR CE ONLY
224.2 w202 Star Washer 3e" 2  FORCE ONLY
224-3 3193D Switch Base 1  FORCEONLY
224-4 32408C Switch Base 1 FORCEONLY
3 224-5 HS514 Cross Round Head Screw M4x35L I FORCE ONLY
2268 Push Switch | FORCEONLY




